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CEPTU®PUKAT bBp. DC.06.S06215
CERTIFICATE No.

Mpousson JenHocs/0jHa muIo4a MBEpHIa, IPecoBana eKCTPY3HjoM,
Product THna P2, mymka ca NUIMHAPUIHAM OTBOPHMA HCTE
BEJIMYMHE, NeOJBUHCKOT pa3pesa : ¢Be nebIbuHe

Mpoussohau / MNMopekno pobe , "
Manufacturer / Country of origin SAUERLAND\SPANPDATTE", Gotha, Hemauka
YBO3HUK

Importer ALD

" d.o.o. beorpan, Huxasaja I'orossa 42

WHo gobasrbav

Gotha, Hemauxa
Exporter

MogHocunal, 3axTesa
Applicant
[okymeHTauumja
Documentation

"ALPO" d.o.0. Beorpan, Huxosaja I'oroma 42
- mpodakTypa uHOM00aBIbaua 6p.243431 o 21.04.2015.

KonuunHa 3a yBo3
Imported quantity

500 m’>

DC.06.5062 15

1 roquna (1 year)

following reguiations or standards

-ITpema Hapenou 0 06aBe3HOM aTecTHpamby II0Ya HBEPHIA 38 OIINTY YIIOTPEODY 1
rpahesunapctBo ("Ci. Jluct COPJ" 6p. 61/83)

MoTtnunc onawheHor nuua
Signature of authorized person

Mecto un Jatym
Place and Date

Beorpan RS Jp Visana Iasputosuh-I pmyma
07.05.2015. Frawe s&

OBaj HOKYMEHT CMe ce YMHOKaBaTH camo 110 oao6pemwy Cepruduxaunonor tesa Llymapekor (akynrera
This document can be copied only on approval by Certification Body of Faculty of Forestry

Obrazac (3.07.64-47
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SRPS ISO/IEC 17025:2006

Illymapckn ®@akynarer Yuusep3urera y beorpany
Forestry Faculty of Belgrade University
JlaGopaTopuja 3a ucnuTHBaK€ HBepHIA
Laboratory for Particleboard Testing

Kneza ViSeslava br. 1, 11030 Beograd
tel.: +381 11 3553-122
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UsBewTaj o ucnutusawy bBp.

Test report

Mpouseon
Product

MNpoussohau / Mopekno poGe
Manufacturer | Country of origin

[MopHocunal) 3axTesa
Applicant

Y3opkoBatbe:
Sampling

MaBpLumnay ysopkosawa / datum
Sampler / date

OsHaka ysopka
Sample code

HaTtym ucnurusama
Date of testing

Pe3yﬂTaTM ncnuTnBama

No.

CrtpaHa 11
Page

DC.06. S062 15

JennocnojHa miova usepua, npecosana €KCTPY3HU]jOM,
TaIa P2, nyruba ca NHIHHAPUYHAM OTBOPUMA UCTE
BCIIMYHHE, N€OJPHMHCKOT pa3pesa : cBe JieOIbIHE

"SAUERLAND SPANPLATTE", Gotha, Hemauxa

"ALPO" d.o.o. Beorpay, Huxonaja I'orospa 42

- ipodaxTypa nHOKOGaBKaYa 6p.243431 o 21.04.2015.

VYayrerso UL 5.07.01

"ALPO" d.o.0. Beorpan /22.04.2015./

S062 - 15

07.05.2015.

Results
I[Tro4a npejicTaBHUK ) . . W ;
Setplemane] Hyxuua - Length (mm): 1888; 2054 Wupusa - Width (mm): 1200
p MeTtone Jobujena Iponucano
6. CgojcrBo - Property HCIIUTUBAKA BPEIHOCT Required value

P: Test methods Testvalue | SRPS EN 14755

1. He6ibuna - Thickness (mm) SRPS EN 324-1 | 32,19 + 0,06 +0,3
2 Bnara - Moisture content (%) SRPS EN 322 6,1 40,23 5-13
3 T'yctuua - Density (kg/m’) SRPS EN 323 211,8+10,7 max. 550
4, Capojua uBpcroha - Bending strength (N/mm’) SRPS EN 310 1,7+ 0,12 min 1,0
5 3aresna uBpcroha - Internal bond (N/mm’) SRPS EN 319 0,14 £ 0,025 min. 0,1

HanomeHa: Pesyntati ce ofHoce Ha noAHeTH y3opak. 3a BEpOAOCTOJHOCT y30pkoBaka oZropapa noAHocunaL, 3axTesa.
Note: The results are obtained form the delivered sample. The Client is responsible for the credibility of sampling.

[atym 07.05.2015.
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OBaj HoKyMeHT cMe ce YMHOXKABATH camo 110 0106pemy JlaGopaTopuje 3a HcnUTHBARE UBEpHIA
This document can be copied only on approval by Laboratory for Particleboard Testing
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